
 
 
 
 
 
 
Table I.  Treatment of Specific Pathogens. 
 
Pathogen First choice Alternative(s) 

Candida 100 mg/ day for stomatitis  
200-400 mg/day po or IV for 
esophagitis 

Other azoles 
Capsofungin 50 mg/day 
Micofungin 150 mg/day 
Adalunifungin 200 mg 
loading dose, then 100 
mg/day 
Amphotericin B 0.5 
mg/kg/day IV 

Histoplasma Itraconazole 200 mg/day  Amphotericin B 
(liposomal) 3 mg/kg/day 

Other fungi Amphotericin B  
Cytomegalovirus Valganciclovir 900 mg/bid   Ganciclovir 5 mg/kg IV bid 

Foscarnet 90 mg/kg IV bid 
Herpes simplex 
virus 

Valacyclovir 1 gm po tid Acyclovir 400 mg 5x/day 
Famciclovir 500 mg po tid 
Valganciclovir 900 mg bid 
Ganciclovir IV 
Foscarnet IV 

Mycobacteria Same as for pulmonary disease  
Bacterial 
esophagitis 

Based on infecting species  

Idiopathic ulcer Prednisone 40 mg/day po or IV Thalidomide 200-300 
mg/day po 

 
 
 
 


